



Product Service

CERTIFICATE

No. Z2 16 07 21860 173

Holder of Certificate: Ledon A/SVestergade 25
Gram
6510 Gram
DENMARK**Production Facility(ies):**

21860

Certification Mark:**Product:** House, small**Model(s):** 500090C, 500090G, 500091, 500092, 500093,
500094, 500095, 500096, 500110, 500111,
500112, 500113.**Parameters:**The playhouses and play walls are made of the following basic materials
Fundamental materials:
Posts: Ø76 X 2 mm galvanised steel.
Roof, side walls and play walls: 15 mm thick PE panels
Ropes and nets: Ø16 mm plastic-coated steel ropes.
Windows: 3 mm polycarbonate
Tunnel elements: PE**Tested according to:** DIN EN 1176-1:2008
EN 1176-1:2008

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition the certification holder must not transfer the certificate to third parties. See also notes overleaf.

Test report no.: 713078246-5**Valid until:** 2021-07-07**Date,** 2016-07-08
Page 1 of 1
(Harald Bardowicks)